
Government of India
Ministry of Defence

Ordnance Factory Board
10A, S.K. Bose Road

Kolkata - 700001

CENTRALISED VENDOR REGISTRATION CERTIFICATE

This is to certify that M/s M K INDUSTRIES, 445 KOTWALI WARD JABALPUR-482002 MADHYA PRADESH KOTWALI WARD

JABALPUR Madhya Pradesh is registered at Ordnance Factory Board for following Items.

 

Sl.
No.

Factory / Unit Item Nomenclature Initial Date of
Registration

1 Ordnance Factory Khamaria BOX C-235 (STEEL) FOR BOMB 25 LBS

(6570190100)

21-11-2015

2 BOX H-60 MK-I NEW W/O FMT (ARMY&NVL)

(6570010000)

21-11-2015

3 BOX M-104 MK-1 STEEL DD(L) 11325 (6570530000) 21-11-2015

4 SET OF CARRIER 4A/L & CARRIER 5A/L

(9911358263)

21-11-2015

5 CATCH LOCK ASSY DRG NO.IA-1053 4 CO

(9911358061)

21-11-2015

6 CATCH LOCK ASSY DRG NO.IA-1053 4 CO

(9911358061)[65]

06-11-2019

7 BOX C-235 (STEEL) FOR BOMB 25 LBS

(6570190100)[65]

06-11-2019

8 BOX H-60 MK-I NEW W/O FMT (ARMY&NVL)

(6570010000)[65]

06-11-2019

9 SET OF CARRIER 4A/L & CARRIER 5A/L

(9911358263)[65]

06-11-2019

10 BOX S-4 STEEL DRG NO.NAI(MB)9154

(6570011001)[65]

06-11-2019

11 STEEL TUBE 12X10MM IS3074 SEAMLESS LF

0133055127 Description : STEEL TUBE 12X10MM

IS3074 SEAMLESS LF 0133055127 [ENR

Registration]

09-08-2021

Page 1/15



12 STEEL STRIP 85X2 0MM IS 513 BS1449 LF

0101061530 Description : STEEL STRIP 85X2 0MM

IS 513 BS1449 LF 0101061530 [ENR Registration]

09-08-2021

13 STEEL ROD 21MM IS4431 GR 14 C14 S14 LF

0111000021 Description : STEEL ROD 21MM IS4431

GR 14 C14 S14 LF 0111000021 [ENR Registration]

09-08-2021

14 SHUTTER PLATE TBRL LF NO 9911358300

Description : SHUTTER PLATE TBRL LF NO

9911358300 [ENR Registration]

29-09-2021

15 SHUTTER SPRING TBRL LF NO 9911358297

Description : SHUTTER SPRING TBRL LF NO

9911358297 [ENR Registration]

29-09-2021

16 PLATE ANGLE 64MMx64MM FOR CRATES LF

9911358104 Description : PLATE ANGLE

64MMx64MM FOR CRATES LF 9911358104 [ENR

Registration]

03-11-2023

17 Grey Iron Foundry Catch 6 AL 01-06-2016

18 Name Plate 6 AL 01-06-2016

19 Vertical Channel 6 AL 01-06-2016

20 Top Frame 13A 01-06-2016

21 Bottom Frame 13A 01-06-2016

22 Vertical Channel 13A 01-06-2016

23 Assy. Handle C43A 01-06-2016

24 Plate for Hinge H2A 01-06-2016

25 Top frame assembly for carrier 13 A 13-02-2017

26 Bottom frame assembly for carrier 13 A 13-02-2017

27 Hinge for carrier 13 A 13-02-2017

28 Name plate for carrier 13 A 13-02-2017

29 Plate hook for carrier 13 A 13-02-2017

30 Vertical channel for carrier 13 A 13-02-2017

31 Catch for carrier 13 A 13-02-2017

32 Plate engaging for box H2A 13-02-2017

33 Plate for hinge for box H2 A 13-02-2017

34 Catch for box H2 A 13-02-2017

Page 2/15



35 Hinge & hinge pin for box H2 A 13-02-2017

36 Assy. Handle for box H2 A 13-02-2017

37 Plate engaging for box H5 A 13-02-2017

38 Catch for Box H5 A 13-02-2017

39 Hinge & hinge pin for box H5 A 13-02-2017

40 Assy. Handle for box H5 A 13-02-2017

41 Adaptor bush 13-02-2017

42 Nose adaptor bush 13-02-2017

43 Base adaptor bush 13-02-2017

44 Gun Carriage Factory BOTTOM SUPPORT PIECE 20-04-2017

45 Vehicle Factory Jabalpur Black Out Head Lamp[90] 08-01-2020

46 Black Out Stop Lamp[90] 08-01-2020

47 TROOPER SEAT[90] 08-01-2020

48 SEAT BACK REST[90] 08-01-2020

49 HINGES FOR REAR DOOR & BONNET[90] 08-01-2020

50 BUMPER ASSY.[90] 08-01-2020

51 SEAT BASE ASSEMBLY[90] 08-01-2020

52 STRETCHER (MEDICAL PURPOSE)[90] 08-01-2020

53 FUEL TANK ASSY.[90] 08-01-2020

54 DRINKING WATER TANK[90] 08-01-2020

55 COVER ASSY. RHS (A.C. SYSTEM)[90] 08-01-2020

56 COVER ASSY. LHS (A.C. SYSTEM)[90] 08-01-2020

57 FLOOR PLATE (TROOPER COMPT)[90] 08-01-2020

58 GUARD ASSY (FRONT LIGHT MTG)[90] 08-01-2020

59 GLASS FRAME (SIDE GLASS)[90] 08-01-2020

60 GLASS FRAME (CO-DRIVER SIDE GLASS)[90] 08-01-2020

61 SEAT BASE ASSY (FRONT RHS)[90] 08-01-2020

62 SEAT BASE ASSY (REAR RHS)[90] 08-01-2020

63 SEAT BASE ASSY (REAR LHS)[90] 08-01-2020

Page 3/15



64 SEAT BASE ASSY (FRONT LHS)[90] 08-01-2020

65 MUD GUARD ASSY.[90] 29-05-2020

66 GLASS FRAME (DRIVER SIDE GLASS)[90] 08-01-2020

67 COLLAR TYPE HEX HEAD BOLT[90] 08-01-2020

68 SPRING HANGER BRACKET (FRONT - REAR

SUSPENSION)[90]

08-01-2020

69 SPRING HANGER BRACKET (FRONT - FT -

SUSPENSION)[90]

08-01-2020

70 SILENCER/ MUFFLER FOR MPV[90] 08-01-2020

71 1) FRP COVER FOOT REST(CO-DRIVER SIDE) ; 2)

FRP COVER FOOT REST (DRIVER SIDE) ; 3) FRP

COVER FOOT REST (MIDDLE) 4) FRP COVER

(STEERING) ; 5) FRP COVER (WIPER MOTOR)[90]

08-01-2020

72 M.S. BLOCK SIZE -20X170X155 FOR LEVER RHS

OF MPV HULL[90]

08-01-2020

73 M.S. BLOCK SIZE -20X182X125 FOR LEVER LHS

OF MPV HULL[90]

08-01-2020

74 M.S. BLOCK SIZE -90X95X95 FOR LEVER LHS &

RHS OF MPV HULL[90]

08-01-2020

75 HEAD LAMP LH RECTANGULAR WITH HALOGEN

BULB (24V, 70/75W) AND PARKING BULB (24V,

4W)[90]

08-01-2020

76 HEX HEAD HIGH TENSILE BOLT[90] 08-01-2020

77 Hex bolt 3 by 8 UNF one and half inch Bolt with sun

lock nut and spring washer high tensile[90]

08-01-2020

78 GUARD FOG LAMP[90] 08-01-2020

79 BRACKET CRANK ARM[90] 08-01-2020

80 PIVOT FOR RACE RING ASSY FOR MPV

FINISH[90]

08-01-2020

81 SPECIAL HINGE[90] 08-01-2020

82 TORSION BAR[90] 08-01-2020

83 HINGE ASSY LOAD BODY LADDER[90] 08-01-2020

84 ANGLE FOR ABC CONTROL VALVE

MOUNTING[90]

08-01-2020

85 SPHERICAL WASHER AD[90] 08-01-2020

Page 4/15



86 S A OF FOOT STEP[90] 08-01-2020

87 COVER ASSY HEAD LAMP COVER REAR SIDE[90] 08-01-2020

88 INLET PIPE ASSY FUEL TANK[90] 08-01-2020

89 PLATE AIR DRYER MTG[90] 29-05-2020

90 BLT FOR SPARE WHEEL MOUNTING[90] 08-01-2020

91 PIPE FOR RR VIEW MIRROR MOUNTING[90] 08-01-2020

92 BOLT M8 X 45[90] 08-01-2020

93 HEX NUT M16 X 2 IS1364[90] 08-01-2020

94 HEX NUT M10 TO IS 1364[90] 08-01-2020

95 BOSS M6X12X30 OST 3[90] 08-01-2020

96 BOSS M6X12X36 OST 3 1496 72[90] 08-01-2020

97 BOSS M8X16X8 OST 3 1496 72[90] 29-05-2020

98 BOSS M12x22x25 OST 3 1496 72[90] 29-05-2020

99 PULLEY SWC VTS[90] 08-01-2020

100 HOOK STEPNEY MNTG[90] 08-01-2020

101 THREADED BOSS M10X18MMX18MM[90] 29-05-2020

102 PUNCHED WASHER A9 TYPE A[90] 08-01-2020

103 MESHED COVER FT LIGHT MTG[90] 08-01-2020

104 BOSS M12 X 25L[90] 29-05-2020

105 TOW HOOK LAMP REVERSE LIGHT[90] 08-01-2020

106 GUARD ASSY FOR RR LIGHT[90] 29-05-2020

107 SUPPORT PLATE STG SYSTEM[90] 08-01-2020

108 ADAPTOR NON RET VALVE[90] 08-01-2020

109 ADAPTOR PART NO X 0100230 C[90] 29-05-2020

110 PLAIN WASHER DIA 10 IS 5370[90] 08-01-2020

111 HEX BOLT IS 1364[90] 08-01-2020

112 RETAINER[90] 08-01-2020

113 PLAIN WASHER DIA 6 IS 5370[90] 08-01-2020

114 HEX HD BOLT M8X25L IS 1363[90] 08-01-2020

Page 5/15



115 PIN FOR MPV STEEL ROD 45 DIA[90] 08-01-2020

116 HEX HEADED BOLT M6 1 1 12 MM[90] 08-01-2020

117 HEX HEADED BOLT M 20 45 MM[90] 08-01-2020

118 HINGE FORGING[90] 08-01-2020

119 PARTITION PLATE DRIVER SIDE[90] 08-01-2020

120 PUNCHED WASHER TYPE B[90] 08-01-2020

121 Catch oblique Hook Steel IS 4365 4379[90] 08-01-2020

122 Eye 765 58 193 A[90] 08-01-2020

123 BRIGHT BAR 55 DIA X 35 LENGTH IS 2073[90] 08-01-2020

124 M S BLOCK 65X173X185[90] 08-01-2020

125 BONNET LIFTING HOOK[90] 08-01-2020

126 BUSH[90] 08-01-2020

127 HEX HEADED BOLT M12 60[90] 08-01-2020

128 SPACER[90] 08-01-2020

129 HINGE 765 50 2448[90] 29-05-2020

130 BOLT 3 BY 8 X 24 UNF 2A[90] 08-01-2020

131 HEX HD BOLT M14 35 IS 1364[90] 08-01-2020

132 NUT 3 BY 8 UNF[90] 03-12-2019

133 HEX BOLT M 20 120 MPV[90] 08-01-2020

134 BOSS BUMPER ASSEMBLY[90] 08-01-2020

135 BRACKET LOWER RR SIDE[90] 08-01-2020

136 LOWER STEEL ROD[90] 08-01-2020

137 BONNET LIFTING ROD[90] 03-12-2019

138 BOLT M 12 20 WITH NUT[90] 08-01-2020

139 HEX HEADED SCREW M8 16 MM[90] 08-01-2020

140 HANDLE ASSY 675 50 CB301[90] 08-01-2020

141 LOCK SHAFT DRG NO 610 01 4101 1 B[90] 08-01-2020

142 BUSH RR DOOR LOCK[90] 08-01-2020

143 BRACKET PNEUMATIC DOOR OPENING[90] 08-01-2020

Page 6/15



144 FLAG ROD ASSEMBLY 640 01 3335 1[90] 08-01-2020

145 CHANNEL FUEL TANK MTG[90] 08-01-2020

146 HANDLE 620 01 1406 1[90] 08-01-2020

147 PARTITION PLATE MIDDLE LHS[90] 08-01-2020

148 PARTITION PLATE CO DRIVER SIDE[90] 08-01-2020

149 CATCH 675 57 271 A[90] 08-01-2020

150 BULL DOG GRIP FORGED[90] 08-01-2020

151 BUSH 765 58 312 A[90] 08-01-2020

152 HANDLE LEVER 765 58 221 C[90] 08-01-2020

153 PARTITION PLATE LOWER DRIVER SIDE[90] 08-01-2020

154 BRACKET 675 57 310[90] 08-01-2020

155 BUSH DRG NO 610 11 1031 1 A[90] 08-01-2020

156 HEX HD BOLT M12 45 IS 1364[90] 08-01-2020

157 HEX BOLT M 12 40 IS 1364[90] 08-01-2020

158 BOLT M12 6G 80 46 019 GOST[90] 08-01-2020

159 BOLT M8 6G 18 46 019 GOST[90] 08-01-2020

160 BOLT M 6 20 46 019 GOST 7798 70[90] 08-01-2020

161 HEX HD BOLT M5 15 IS 1364[90] 08-01-2020

162 M20 TWO POINT FIVE 55 MM HEX BOLT[90] 08-01-2020

163 HEX BOLT M20X50 IS 1364[90] 08-01-2020

164 HEX BOLT M 12 30 IS 1364[90] 08-01-2020

165 HEX BOLT M10X30 IS 1364[90] 08-01-2020

166 BOSS M12 X24 OD X 25 L[90] 08-01-2020

167 BOSS M12 X 20 OD X 30L[90] 08-01-2020

168 DOOR LOCK ASSEMBLY PART NO X 4102810

1[90]

08-01-2020

169 HANDLE SWC VTS DRG PART NO X 4102414[90] 08-01-2020

170 DOOR WRENCH ASSY DOOR LOCK DRG NO 610

01 4110 1 A[90]

08-01-2020

171 BOSS M12 X 20 OD X 65L[90] 08-01-2020

Page 7/15



172 BOLT M12 X 1 POINT 5 X 125 PART NOL1011225

IS 1364 92 PT I P 8 8[90]

08-01-2020

173 PARTITION PLATE LOWER DRIVER SIDE DRG NO

620 07 2002 1 E[90]

08-01-2020

174 PARTITION PLATE MIDDLE LHS DRG NO 620 07

2003 1 C[90]

08-01-2020

175 PARTITION PLATE CO DRIVER SIDE DRG NO 620

07 2004 1 E[90]

08-01-2020

176 STEPNEY MOUNTING BRACKET LH AND RH DRG

640 01 70002 B AND DRG NO 640 01 7000 2 B[90]

08-01-2020

177 TAPER PACKING[90] 29-05-2020

178 WASHER SEAT BASE ASSY[90] 29-05-2020

179 NUT M12 CLEEVE LOC NUT[90] 08-01-2020

180 WASHER FRONT FLOORING[90] 29-05-2020

181 BOSS BRIGHT BAR DRG 620 01 1913 1 A[90] 08-01-2020

182 BKT FRONT BUMPER BAR F0430212 V1[90] 08-04-2024

183 ELBOW[90] 08-02-2019

184 KEY RING WITH PLATE[90] 08-02-2019

185 PIPE CLIP ASSY EXHAUST PIPING[90] 08-02-2019

186 WHEEL SCOTCHE[90] 08-02-2019

187 BANJO BOLT[90] 08-02-2019

188 FERRULE[90] 08-02-2019

189 SPRING LOAD BODY FRT[90] 08-02-2019

190 SPARE WHEEL CARRIER ASSY WITHOUT

REDUCTION GEAR BOX[90]

08-02-2019

191 Drinking Water Tank Part No X4110910E for

Stallion[90]

08-02-2019

192 Conical Washer[90] 08-02-2019

193 Load Body Accessories[90] 02-06-2021

194 Load Body Complete Drg No B6510604 C 1 for

Stallion vehicle[90]

02-06-2021

195 VEHICLE IDENTIFICATION PLATE[90] 08-02-2019

196 SUB ASSY OF STRAINER[90] 08-02-2019

Page 8/15



197 STRAP END BOLT[90] 08-02-2019

198 TAIL PIPE SUPPORT[90] 08-02-2019

199 SUB ASSY OF AIR RESERVOIR BKT[90] 08-02-2019

200 BRACKET AGB[90] 08-04-2024

201 SUB ASSY OF STRAP FUEL TANK MOUNTING[90] 08-02-2019

202 SUB ASSY SHOCK ABSORBER BRKT[90] 08-02-2019

203 BRACKET BLACK OUT HEAD LAMP[90] 08-02-2019

204 BRACKET ON FRAME[90] 08-02-2019

205 T BOLT CLAMP[90] 08-02-2019

206 RADIATOR MOUNTING BKT[90] 08-02-2019

207 SUB ASSY OF DIPSTICK[90] 08-02-2019

208 TOP CLAMP AD[90] 08-02-2019

209 SILENCER MTG BKT[90] 08-02-2019

210 STUD[90] 02-06-2021

211 TAIL PIPE[90] 08-02-2019

212 CAB MOUNTING BRACKET LH[90] 08-02-2019

213 CAB MOUNTING BRACKET RH[90] 08-02-2019

214 BUMPER CROSS MEMBER[90] 08-02-2019

215 REAR TOW HOOK CROSS MEMBER[90] 08-02-2019

216 Banjo Washer C[90] 08-02-2019

217 BOTTOM X MEMBER[90] 08-02-2019

218 CROSS MEMBER AGB REAR[90] 08-02-2019

219 SHOCK ABS MTG BKT RH[90] 08-02-2019

220 SHOCK ABS MTG BKT LH[90] 08-02-2019

221 BRACKET FUEL TANK BRACKET[90] 08-02-2019

222 Plain Washer M 6[90] 08-02-2019

223 S A OF AGB LINK TUBE[90] 08-04-2024

224 WASHER PART NO X4903610[90] 08-02-2019

225 LOCKING WASHER PART NO F4938210[90] 08-02-2019

Page 9/15



226 BKT CAB MTG REAR LH[90] 08-02-2019

227 BKT CAB MTG REAR RH[90] 08-02-2019

228 SILENCER[90] 08-02-2019

229 CROSS MEMBER AGB FRT[90] 02-06-2021

230 BKT BODY MTG FT DRG[90] 08-04-2024

231 BODY MTG 4TH RH LH[90] 08-04-2024

232 END BKT LH BRKT FOR CROSS MEMBER[90] 02-06-2021

233 END BKT[90] 08-02-2019

234 REAR SHOCK ABSR BKT RH[90] 08-02-2019

235 REAR SHOCK ABSR BKT LH[90] 08-02-2019

236 S A OF FUEL TANK RH 160 LITRE[90] 08-02-2019

237 S A OF FUEL TANK LH 160 LITRE[90] 08-02-2019

238 Spherical Seat PART NO X4904215[90] 08-02-2019

239 Black Out Head Lamp X2310500[90] 08-02-2019

240 Black Out Stop Lamp X2310300[90] 08-02-2019

241 Adaptor F7885500[90] 08-02-2019

242 Adaptor F0122615[90] 08-02-2019

243 LPTA ASSY BUMPER FRONT[90] 08-02-2019

244 LPTA Assy Mounting Spare Wheel Carrier[90] 08-02-2019

245 LPTA Assy Spare wheel lifting Unit[90] 08-02-2019

246 LPTA Hex Nut M16 X 2[90] 08-02-2019

247 LPTA Key Ring with Plate[90] 08-02-2019

248 LPTA LPTA LOAD BODY[90] 08-02-2019

249 LPTA PLAIN NUT M12X15[90] 08-02-2019

250 LPTA PLAIN NUT M12 X 1 75[90] 08-02-2019

251 LPTA Packing for U clamp[90] 08-02-2019

252 LPTA Reinforcement Plate[90] 08-02-2019

253 LPTA Set of WASHER[90] 08-02-2019

254 LPTA Stud for water Tank[90] 08-02-2019

Page 10/15



255 LPTA Stud Front[90] 08-02-2019

256 LPTA Stud Rear[90] 08-02-2019

257 LPTA Vehicle Identification plate[90] 08-02-2019

258 LPTA VFJ Name Plate and Logo in Hindi[90] 08-02-2019

259 LPTA ASSY TAIL LAMP BRACKET[90] 08-02-2019

260 LPTA ASSY FUEL TANK COMPLETE[90] 08-02-2019

261 LPTA ASSY TOWING HOOK FT[90] 08-02-2019

262 LPTA ASSY SPACER BLOCK[90] 08-02-2019

263 LPTA GUIDE PLATE FRONT[90] 08-02-2019

264 LPTA Steel Rod 18 MM[90] 08-02-2019

265 LPTA Steel Rod 24 MM[90] 08-02-2019

266 LPTA Oil Seal Rear[90] 08-02-2019

267 LPTA Seal Holder Inner[90] 08-02-2019

268 LPTA Seal Holder Outer[90] 08-02-2019

269 LPTA Hex Bolt M 14x1x30[90] 08-02-2019

270 LPTA Coller Nuts Hex Bolt M35x1 5[90] 08-02-2019

271 LPTA Dust Cover Press Fit[90] 08-02-2019

272 LPTA Dust Cover Pinion[90] 08-02-2019

273 LPTA Cross Tube[90] 08-02-2019

274 LPTA Air Tank[90] 08-02-2019

275 LPTA Spacer Bush[90] 08-02-2019

276 Strut 765-50-1677/A Description : Strut

765-50-1677/A [ENR Registration]

07-03-2019

277 LF 9013199332000 3 by 8 HOSE CONNECTION ON

SWC Description : LF 9013199332000 3 by 8 HOSE

CONNECTION ON SWC [ENR Registration]

09-04-2019

278 AXLE Description : AXLE [ENR Registration] 09-04-2019

279 AXLE 765 50 1355 Description : AXLE 765 50 1355

[ENR Registration]

09-04-2019

280 BOTTOM BRACKET LEAF SPRING 620 02 1220 1 C

Description : BOTTOM BRACKET LEAF SPRING 620

02 1220 1 C [ENR Registration]

09-04-2019

Page 11/15



281 BRACKET GEAR CHANGE LEVER Description :

BRACKET GEAR CHANGE LEVER [ENR

Registration]

09-04-2019

282 Bright Bar 45 dia X 85 length IS 2073 Description :

Bright Bar 45 dia X 85 length IS 2073 [ENR

Registration]

09-04-2019

283 BUSH 913193180000 Description : BUSH

913193180000 [ENR Registration]

09-04-2019

284 CHANGE SPEED LEVER Description : CHANGE

SPEED LEVER [ENR Registration]

09-04-2019

285 CONTROL TUBE ASSEMBLY OFPM 610 03 1320 1

B Description : CONTROL TUBE ASSEMBLY OFPM

610 03 1320 1 B [ENR Registration]

09-04-2019

286 CRANK ARM STEERING SYSTEM[90] 08-01-2020

287 DRAIN BEND ASSY FUEL SYSTEM Description :

DRAIN BEND ASSY FUEL SYSTEM [ENR

Registration]

09-04-2019

288 FLOOR PLATE (DRIVER COMPARTMENT)

Description : FLOOR PLATE (DRIVER

COMPARTMENT) [ENR Registration]

09-04-2019

289 GLASS FRAME (REAR GLASS) Description : GLASS

FRAME (REAR GLASS) [ENR Registration]

09-04-2019

290 GLASS FRAME (WIND SHIELD GLASS)[90] 08-01-2020

291 GRUB SCREW M6X2X10X6POINT6 IS 5370

Description : GRUB SCREW M6X2X10X6POINT6 IS

5370 [ENR Registration]

09-04-2019

292 HANDLE (BONNET ASSY) [ENR Registration] 09-04-2019

293 HEX BOLT M 8X20 IS 1364 Description : HEX BOLT

M 8X20 IS 1364 [ENR Registration]

09-04-2019

294 HEX SELF LOCK NUT IS 1364 Description : HEX

SELF LOCK NUT IS 1364 [ENR Registration]

09-04-2019

295 Hinge Driver Hatch Assembly forging Description :

Hinge Driver Hatch Assembly forging [ENR

Registration]

09-04-2019

296 LADDER ASSY. Description : LADDER ASSY. [ENR

Registration]

09-04-2019

Page 12/15



297 PARTITION PLATE UPPER DRIVER SIDE DRG NO

620 07 2001 1 C Description : PARTITION PLATE

UPPER DRIVER SIDE DRG NO 620 07 2001 1 C

[ENR Registration]

09-04-2019

298 PIN Description : PIN [ENR Registration] 09-04-2019

299 PLAIN WASHER DIA 8 IS 5370 Description : PLAIN

WASHER DIA 8 IS 5370 [ENR Registration]

09-04-2019

300 Plain Washer 8 dia. (IS:5370) [ENR Registration] 09-04-2019

301 S/A WINCH MTG-SWC (VTS) [ENR Registration] 09-04-2019

302 SLOT SCREW IS1366 Description : SLOT SCREW

IS1366 [ENR Registration]

09-04-2019

303 SPLIT PIN IS 549 Description : SPLIT PIN IS 549

[ENR Registration]

09-04-2019

304 SPRING HANGER BRACKET (REAR SUSPENSION)

Description : SPRING HANGER BRACKET (REAR

SUSPENSION) [ENR Registration]

09-04-2019

305 SPRING WASHER DIA 6 IS 6735 Description :

SPRING WASHER DIA 6 IS 6735 [ENR Registration]

09-04-2019

306 SPRING WASHER DIA 8 IS 6735 Description :

SPRING WASHER DIA 8 IS 6735 [ENR Registration]

09-04-2019

307 SPRING WASHER DIA 10 IS 6735 Description :

SPRING WASHER DIA 10 IS 6735 [ENR

Registration]

09-04-2019

308 Steel Block IS 1079 Description : Steel Block IS 1079

[ENR Registration]

09-04-2019

309 STEEL BLOCK SIZE 65X40X55 MM ST42 IS 1079

Description : STEEL BLOCK SIZE 65X40X55 MM

ST42 IS 1079 [ENR Registration]

09-04-2019

310 STEEL ROD 45 MM DIA X 150 MM LENGTH

Description : STEEL ROD 45 MM DIA X 150 MM

LENGTH [ENR Registration]

09-04-2019

311 STRUT Description : STRUT [ENR Registration] 09-04-2019

312 STRUT 765 50 1353 A Description : STRUT 765 50

1353 A [ENR Registration]

09-04-2019

313 STRUT 765 50 1677 A Description : STRUT 765 50

1677 A [ENR Registration]

09-04-2019

314 WASHER IS 5370 Description : WASHER IS 5370

[ENR Registration]

09-04-2019

Page 13/15



315 ANGLE ASSEMBLY PARTITION PLATE ASSEMBLY

DRG NO 620 07 2005 1 Description : ANGLE

ASSEMBLY PARTITION PLATE ASSEMBLY DRG

NO 620 07 2005 1 [ENR Registration]

30-04-2019

316 Jarrican Carrier for LPTA water browser Part No.- CJ

33827000005 Description : Jarrican Carrier for LPTA

water browser Part No.- CJ 33827000005 [ENR

Registration]

18-05-2019

317 Jerry Can Carrier -2614700000138V3 Description :

Jerry Can Carrier -2614700000138V3 [ENR

Registration]

18-05-2019

318 Oil can Carrier LPTA Part No.- BPD11117-84

Description : Oil can Carrier LPTA Part No.-

BPD11117-84 [ENR Registration]

18-05-2019

319 LPTA Assy Water Tank Insulated 55 lt Description :

LPTA Assy Water Tank Insulated 55 lt [ENR

Registration]

18-05-2019

320 LPTA Assy 6th Cross Members End X Member

Description : LPTA Assy 6th Cross Members End X

Member [ENR Registration]

18-05-2019

321 Pad Description : Pad [ENR Registration] 18-05-2019

322 FUEL TANK WITHOUT TOOL BOX TO FACILITATE

MTG OF AMMUNITION BOX FOR UPGRADED MPV

4X4 L F 9010193097000[90]

08-01-2020

323 9010398122000 BUMPER ASSY AND DETAILS FOR

UPGRADED MPV 4X4[90]

08-01-2020

324 LOCKING WASHER SECURING WASHER[90] 30-05-2020

325 BUSH BOLT[90] 29-05-2020

326 MOD STEPNEY MOUNTING ARRANGEMENT ON

LH SIDE FOR UPGRADED MPV 4 by 4 DRG NO

2699 57 31[90]

02-06-2021

327 MOD STEPNEY MOUNTING ARRANGEMENT ON

RH SIDE FOR UPGRADED MPV 4 by 4 DRG NO

2700 57 32[90]

02-06-2021

328 PLATE[90] 02-06-2021

329 S A OF FLEXIBLE EXHAUST PIPE[90] 02-06-2021

330 S A OF CSO BRACKET[90] 02-06-2021

331 BOLT DRAIN BUSH[90] 28-09-2021

Page 14/15



332 RIB 3 MM TH ST 42 IS 1079[90] 28-09-2021

333 PIPE CLIP[90] 08-04-2024

334 BKT[90] 08-04-2024

335 TUBE EXTENSION TUBE EXTENSION[90] 08-04-2024

336 BRACKET FOR AXLE LAMP[90] 08-04-2024

337 FRONT TOE PIN ASSY[90] 08-04-2024

338 RR SPRING BKT OS and NS[90] 08-04-2024

 

Registration No. : JBPM06613F

Initial Date of Registration : 21-11-2015

Downloaded at : 19/04/2025 06:28 pm

 

Conditions of Registration:

1. This Registration has been carried out based on self-declared documents furnished by Vendor.

2. Changes, if any, in Address or constitution of the Firm, major Machinery/Equipment or Technology should be intimated to the

Registration Authority immediately.

3. The Registration Authority reserves the right to cancel this Registration Certificate at any time.

4. Registration will be valid for 05 years with automatic renewal unless cancelled on account of administrative reasons.

 

 This is a system generated certificate. Hence no separate signature is required.

 

NOTE: It is only a registration of vendor. It does not grant any special supply status to the Vendor. It is for the purpose of
participation in Tender process only.

 

 

Powered by TCPDF (www.tcpdf.org)

Page 15/15

http://www.tcpdf.org

